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Trace: MAXH RBW: 1 MHz
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Plot 7-795. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-796. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU242)
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
* | 11160.00 Average % - - -80.50 8.79 35.29 53.98 -18.69
* | 11160.00 Peak % - - -68.87 8.79 46.92 73.98 -27.06

16740.00 Peak Y% - - -70.12 15.30 52.18 68.20 -16.02

Table 7-318. Radiated Measurements CDD Diversity (RU242)
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-797. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] Tzsres] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average \% - - -80.92 9.32 35.40 53.98 -18.58
* 11440.00 Peak \% - - -69.43 9.32 46.89 73.98 -27.09
17160.00 Peak \% - -69.64 16.44 53.80 68.20 -14.40

Table 7-319. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
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Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-798. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] Tzsres] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average \% - - -80.70 9.32 35.62 53.98 -18.36
* 11490.00 Peak \% - - -69.03 9.32 47.29 73.98 -26.69
17235.00 Peak \% - -70.23 15.81 52.58 68.20 -15.62

Table 7-320. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-799. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-800. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU242)
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field _

ey | oosor | AT | e | | 20 | Stean | by | Yoo
* | 11570.00 Average Y% - - -80.64 9.29 35.65 53.98 -18.33
* | 11570.00 Peak % - - -69.06 9.29 47.23 73.98 -26.75
17355.00 Peak Y% - - -70.31 16.94 53.63 68.20 -14.57

Table 7-321. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925
IC: 579C-A2925
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-801. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] E?jzelg::z] Level [dBm] |  [dB/m] [itéi'\‘,?:‘:‘] [dBuv/m] | V29N [dB]
* | 11650.00 Average Y - - -80.32 9.60 36.28 53.98 -17.70
* | 11650.00 Peak Y - - -68.88 9.60 47.72 73.98 -26.26
17475.00 Peak v - - -70.37 18.26 54.89 68.20 -13.31

Table 7-322. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2925 MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.6 Antenna WF5B Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/RU52
PASS Avq Offset 14.8dB ‘R’gw %m:;

eak Offset: 14.3d8 SWT: 1.0ms

Peak: 5149.50 MHz, 68.92 dBuV/m
Avg: 5149.75 MHz, 50.74 dBuV/m
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Plot 7-802. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Peak: 5353.00 MHz, 64.96 dBuV/m
Avg: 5352.75 MHz, 50.72 dBpV/m

RBW: 1 MH
PASS Avg Offsdi: 2060p VBW: 3 MH§
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Plot 7-803. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.64, MCS11)
PASS \R’gw % m:; Peak: 5469.00 MHz, 63.45 dBuV/m
""ﬁk%f{éiﬁ 29848 SWT: 1.0ms _ Avg: 5458.50 MHz, 49.69 dBuv/m
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Plot 7-804. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.100, MCS11)

Field Strength (dBuV/m) Field Strength (dbuV/m)

Field Strength (dBuV/m)

Trace: MaxHold RBW: 1 MHz 5726.25 MHz
Detector: PK VBW: 3 MH.
PASS Offsel: 21,468 SWT- 1.oms 63.39 dbuV/m
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Plot 7-805. Antenna WF5B (Pk, RU52, Index 40, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5736.20 MHz
Detector: PK VBW: 3 MH
PASS Offset: 15.6dB SWT: 1.0ms. 122.20 dBuV/m
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Plot 7-806. Antenna WF5B (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5833.20 MHz
Detector: PK VBW: 3 MH
1o PASS Offser: 15,908 SWT: 1.0ms 121.51 dBpV/m
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Plot 7-807. Antenna WF5B (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

PASS ks fii 4 VoW 3 i
Vg, set: . N
Pegk Offset: 14,3d8 SWT: 1.0ms

Peak: 5149.50 MHz, 65.74 dBuV/m
Avg: 5147.25 MHz, 48.91 dBuV/m
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Plot 7-808. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

PASS itidice 4 s voW: 3 itz Peak: 5148.25 MHz, 68.71 dBuv/m
Avg, Offvet 14748 SWT: 1.0ms  AVg: 5150.00 MHz, 50.86 dBUV/m
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Plot 7-809. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5350.50 MHz, 68.20 dBuV/m

PASS beak frace . REW: 1Mz
fug, Offset: 13,608 : Avg: 5351.00 MHz, 49.60 dBuV/m

Pegk Offset: 15.1d8 SWT: 1.0ms
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Plot 7-810. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5353.25 MHz, 65.45 dBuvV/m

PASS 5o g 1o 0 VoW: 3 Mz
fug, Offset 15,248 ; Avg: 5351.75 MHz, 50.73 dBuV/m
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Plot 7-811. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

PASS it dis s sup VBW: 3 iz Peak: 5469.75 MHz, 63.50 dBuv/im
P Ok 13648 SWT: 1.0ms  Avg: 5459.50 MHz, 48.77 dByV/m
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Plot 7-812. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

Peak: 5469.75 MHz, 63.30 dBuV/m

PASS ks S 15 aap VBW: 3 Mits
fug, Qffset 15,448 : Avg: 5448.50 MHz, 48.98 dBuV/m

Peak Offset: 14,9d8 SWT: 1.0ms
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Plot 7-813. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Peak Tra
PASS A?a(Offsel 15.4¢p YBW: 3 MHz

RBW: 1 MHz  pegk: 5464.50 MHz, 59.36 dBuV/m

Mz 5726.25 MHz

PASS e (BN 1%

W
o e 14 SWT: 1.0ms _AvQ: 5460.00 MHz, 48.78 dBUYV/m Offset: 15.5dB SWT: 1.0ms. 62.38 dBuV/m
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Plot 7-814. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.108, MCS11 Plot 7-817. Antenna WF5B (Pk, RU242, Index 61, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5743.25 MHz Trace: MaxHold RBW: 1 MHz 5587.45 MHz
Detector: PK VBW: 3 MH, Detector: PK VBW: 3 MH
PASS Offset: 15.608 SWT: 1.0ms 60.61 dBuV/m 150 PASS Offset: 15.0d8 SWT: 1.0me. 60.53 dBuV/m
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Plot 7-815. Antenna WF5B (Pk, RU242, Index 61, Ch.132, MCS11) Plot 7-818. Antenna WF5B (Pk, RU242, Index 61, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.50 MHz Trace: MaxHold RBW: 1 MHz 5952.90 MHz
Detector: PK VBW: 3 MH Detector: PK VBW: 3 MH
PASS Offset: 15.5dB SWT: 1.0ms. 62.76 dBuV/m 130 PASS Offset: 16.2dB SWT: 1.0ms. 60.98 dBuV/m
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Plot 7-816. Antenna WF5B (Pk, RU242, Index 61, Ch.136, MCS11) Plot 7-819. Antenna WF5B (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.7 Antenna WF5B Radiated Band Edge Measurements (40MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU26/RUS52

PASS Eéé(lg?.rmtlls 18 VBW. 3 Mz
Vg, set: 15, N
Feaqk Offset: 14.6d8 SWT: 1.0ms

Peak: 5149.75 MHz, 69.19 dBuV/m
Avg: 5149.50 MHz, 48.69 dBuV/m
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Plot 7-820. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.38, MCS11)

Peak: 5350.25 MHz, 69.19 dBuV/m

PASS ki 5 0005 VaW: 3 M
fug, Offset: 20,608 : Avg: 5351.75 MHz, 50.11 dBuV/m
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Plot 7-821. Antenna WF5B (Pk & Avg, RU52, Index 44, Ch.62, MCS11)

Peak: 5469.75 MHz, 62.43 dBuV/m

PASS Pegk Traca” e
Avg, Offset: 20808 S Avg: 5454.25 MHz, 49.17 dBuv/m
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Plot 7-822. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.102, MCS11)

PASS it g o0 VBW: 3 iz Peak: 5462.00 MHz, 63.13 dByiv/m
Pg Ok 2% SWT: 1.oms  Avg: 5452.75 MHz, 49.16 dByV/m
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Plot 7-823. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.110, MCS11)

Trace: MaxHold RBW: 1 MHz 5727.00 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 21.3dB SWT: 1.0ms 63.03 dbuV/m
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Frequency (MHz)

Plot 7-824. Antenna WF5B (Pk, RU52, Index 44, Ch.134, MCS11)

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.0ms

Trace: MaxHold
Detector: PK
Offset: 15.6dB

5736.55 MHz
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Plot 7-825. Antenna WF5B (Pk, RU26, Index 0, Ch.151, MCS11)
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Plot 7-826. Antenna WF5B (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484

PASS ks fii 4 VoW 3 i
Vg, set: . N
Pegk Offset: 14,3d8 SWT: 1.0ms

Peak: 5146.00 MHz, 67.43 dBuV/m
Avg: 5147.50 MHz, 49.85 dBpuV/m
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Frequency (MHz)

Plot 7-827. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.38, MCS11)

PASS isidice 4 s voW: 3 itz Peak: 5145.50 MHz, 68.30 dBuv/m
Avg, Offvet 14748 SWT: 1.0ms  AVg: 5148.25 MHz, 50.93 dBUV/m
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Plot 7-828. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

Peak: 5351.00 MHz, 64.36 dBuV/m

PASS ik ds. 15 scp VaW: 3 b
fug, Offset: 13348 : Avg: 5352.25 MHz, 50.89 dBuvV/m

Peak Offset: 15.2d8 SWT: 1.0ms
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Plot 7-829. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Peak: 5351.00 MHz, 65.63 dBuV/m

PASS i o o0 VoW: 3 Wil
hug, Qffset 13548 : Avg: 5352.25 MHz, 51.01 dBuV/m

Peak Offset: 15.2d8 SWT: 1.0ms
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Plot 7-830. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

PASS it g s sus VBW: 3 iz Peak: 5466.75 MHz, 62.82 dBuv/im
RS Ok 1338 SWT: 1.0ms  Avg: 5459.75 MHz, 48.86 dBYV/m
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Frequency (MHz)

Plot 7-831. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

Peak: 5465.25 MHz, 63.03 dBuV/m

PASS ks G 15 305 VBW: 3 Mtz
fug, Qffset 15,348 : Avg: 5458.50 MHz, 48.86 dBuV/m

Peak Offset: 14,9d8 SWT: 1.0ms
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Plot 7-832. Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Peak: 5467.50 MHz, 63.22 dBuV/m
Avg: 5453.25 MHz, 48.65 dBuV/m

Peﬁ(T RBW: 1 MHz
PASS Ava. Offset: 15.4dp VBW: 3 MHz

Peak Offset: 14.9d8 SWT: 1.0ms
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Plot 7-833. (FCC Only) Antenna WF5B (Pk & Avg, RU484, Index 65, Ch.118, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS betector: & VBW: 3 MHz 5778.00 MHz
Offset: 15.6dB SWT: 1.0ms 60.52 dBuV/m
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Frequency (MHz)
Plot 7-834. (FCC Only) Antenna WF5B (Pk, RU484, Index 65, Ch.118, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS betecror: & VBW: 3 MHz 5728.50 MHz
Offset: 15.5dB SWT: 1.0ms 63.26 dBuV/m
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Plot 7-835. (FCC Only) Antenna WF5B (Pk, RU484, Index 65, Ch.126, MCS11)

Field Strength (dBuV/m) Field Strength (dBuV/m)
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Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz

5726.75 MHz

PASS

Offset: 15.5dB SWT: 1.0ms 63.52 dBuV/m
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Frequency (MHz)
Plot 7-836. Antenna WF5B (Pk, RU484, Index 65, Ch.134, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.1dB SWT: 1.0ms

5642.75 MHz
62.93 dBuV/m
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Plot 7-837. Antenna WF5B (Pk, RU484, Index 65, Ch.151, MCS11)
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Plot 7-838. Antenna WF5B (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.8 Antenna WF5B Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU26/RU52
Peak: 5140.50 MHz, 68.97 dByV/m

PASS i VBW: 3 Mitz
""ﬁk%f{fiiﬁ 11‘2,%‘3% SWT: 1.0ms  Avg: 5148.25 MHz, 49.50 dBUV/m
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Plot 7-839. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.42, MCS11)

Field Strength (dBuV/m)

Peak: 5350.25 MHz, 68.62 dBuV/m
Avg: 5350.25 MHz, 50.10 dBpV/m

RBW: 1 MH
PASS Avg Offsdi: 2060p VBW: 3 MH§
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Plot 7-840. Antenna WF5B (Pk & Avg, RU52, Index 52, Ch.58, MCS11)

PASS REW: 1MHz  peak: 5465.00 MHz, 63.52 dBuV/m
""ﬁk%f{fiiﬁ 20998 SWT. 1.oms  AVQ: 5454.75 MHz, 49.61 dBuV/m
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Plot 7-841. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.106, MCS11)

Peak: 5469.25 MHz, 61.38 dBuV/m
Avg: 5424.25 MHz, 50.94 dBuV/m

RBW: 1 MH
PASS Avq Offsct: 20808 YBW: 3 MH;

eak Offset: 20.2d8 SWT: 1.0ms
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Plot 7-842. (FCC Only) Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz 5733.45 MHz
Detector: PK VBW: 3 MHz ;
PASS Offset: 21.3dB SWT: 1.0ms 63.14 dbuV/m
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Plot 7-843. (FCC Only) Antenna WF5B (Pk, RU52, Index 52, Ch.122, MCS11)
Trace: MaxHold RBW: 1 MHz 5737.25 MHz
Detector: PK VBW: 3 MHz {
150 PASS Offset: 15.3dB ____ SWT: 1.0ms 121.49 dBuV/m
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Plot 7-844. Antenna WF5B (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 15.7dB SWT: 1.0ms

5812.55 MHz
121.66 dBuV/m
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Frequency (MHz)

Plot 7-845. Antenna WF5B (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996

PASS fidi s S 102
Vg, set: 5 N
Pegk Offset: 14,3d8 SWT: 1.0ms

Peak: 5150.00 MHz, 64.17 dBuV/m
Avg: 5149.00 MHz, 50.45 dBpuV/m
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Plot 7-846. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.42, MCS11)
PASS :;ﬁgg;fm:'ls 1 53% % m:i Peak: 5353.25 MHz, 64.68 dBuV/m
P Ot 13798 SWT: 1.0ms _ Avg: 5353.50 MHz, 51.10 dBuv/m
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Plot 7-847. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.58, MCS11)
PASS gg;gg;;,w:'l"s s \R/gw; ; m:; Peak: 5468.25 MHz, 62.39 dBuV/m
B e o SWT: 1.0ms _ Avg: 5458.50 MHz, 50.69 dBuv/m
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Plot 7-848. Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.106, MCS11)

Peak: 5460.75 MHz, 63.08 dBuV/m

PASS i o 1o 05 VoW: 3 Wil
hug, Qffset 15.6d8 : Avg: 5453.50 MHz, 49.03 dBuV/m
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Plot 7-849. (FCC Only) Antenna WF5B (Pk & Avg, RU996, Index 67, Ch.122, MCS11)

Trace: MaxHold RBWE 1 MHz 5726.00 MHz

Detector: PK VBW: 3 MHz

PASS

Offset: 15.5dB SWT: 1.0ms 63.49 dBuV/m
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Plot 7-850. (FCC Only) Antenna WF5B (Pk, RU996, Index 67, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS oetector: pc VBW: 3 MHz 5651.15 MHz
1304 Offset: 15.2dB SWT: 1.0ms 63.89 dBuV/m
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Plot 7-851. Antenna WF5B (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 16.0dB SWT: 1.0ms

5927.00 MHz
63.20 dBuV/m
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Plot 7-852. Antenna WF5B (Pk, RU996, Index 67, Ch.155, MCS11)
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7.6.9 Antenna WF5B Radiated Band Edge Measurements (160MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
RU52

Peak: 5135.50 MHz, 66.23 dBuV/m

PASS ik 5. 10 005 VBW: 3 Mo
pug, Offset: 19908 : Avg: 5097.75 MHz, 50.94 dBuV/m

Peak Offset: 19.4d8 SWT: 1.0ms
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Plot 7-853. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.50 (L), MCS11)
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Peak: 5353.50 MHz, 68.89 dBpuV/m
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Plot 7-854. Antenna WF5B (Pk & Avg, RU52, Index 52, Ch.50 (U), MCS11)

g Raw 1w
PASS Avg, Offset: 20.7dp YBW: 3 MHz

Peak Offset: 20.2d8 SWT: 1.0ms

Peak: 5463.50 MHz, 59.44 dBuV/m
Avg: 5415.00 MHz, 50.85 dBpuv/m
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Plot 7-855. (FCC Only) Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.114 (L), MCS11)
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Plot 7-856. (FCC Only) Antenna WF5B (Pk, RU52, Index 37, Ch.114 (U), MCS11)
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RU996x2

PASS pyerage Ira sgw; g m:g Peak: 5133.25 MHz, 65.76 dBuV/m
Avg, Offsel: 15248 S 7. 1 .oms  Avg: 5132.25 MHz, 51.04 dBuv/m
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Plot 7-857. Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

PASS itidice s voW: 3 itz Peaki 5372.25 MHz, 66.30 dBuv/m
Avg, Offzet 16248 SWT: 1.0ms  AVg: 5388.00 MHz, 51.05 dBUV/m
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Plot 7-858. Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

hyarage Tra RBW:1MHZ  pegk: 5467.00 MHz, 63.27 dBuV/m
PASS Ave, Offset: 16,008 VBW: 3 MHz uvs

Peok Offset. 14.048 SWT: 1.0ms__Avg: 5453.50 MHz, 50.92 dBuv/m

140 4

1201

100 1

801

Field Strength (dBuV/m)

[ e R Y WPV VA
X

40

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-859. (FCC Only) Antenna WF5B (Pk & Avg, RU996x2, Index 68, Ch.114, MCS11)
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Plot 7-860. (FCC Only) Antenna WF5B (Pk, RU996x2, Index 68, Ch.114, MCS11)
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7.6.10 Antenna WF8 Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/RU52
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Plot 7-862. Antenna WF8 (Pk & Avg, RU52, Index 40, Ch.64, MCS11) Plot 7-865. Antenna WF8 (Pk, RU26, Index 0, Ch.149, MCS11)
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Plot 7-863. Antenna WF8 (Pk & Avg, RU52, Index 40, Ch.100, MCS11) Plot 7-866. Antenna WF8 (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

PASS ks fii 4 VoW 3 i
Vg, set: . N
Pegk Offset: 14,3d8 SWT: 1.0ms

Peak: 5150.00 MHz, 65.19 dBuV/m
Avg: 5150.00 MHz, 49.79 dBuV/m
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Plot 7-867. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.36, MCS11)
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Plot 7-868. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5350.50 MHz, 68.97 dBuV/m
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Plot 7-869. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.25 MHz, 69.02 dBuV/m
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Plot 7-870. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

Peak: 5469.25 MHz, 62.21 dBuV/m
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Plot 7-871. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
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Plot 7-872. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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VBW: 3 MHz
Ava, Offset: 15,408
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Peak: 5469.75 MHz, 60.12 dBuV/m
Avg: 5457.00 MHz, 48.53 dBuV/m
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Plot 7-873. Antenna WF8 (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
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Plot 7-874. Antenna WF8 (Pk, RU242, Index 61, Ch.132, MCS11)
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Plot 7-875. Antenna WF8 (Pk, RU242, Index 61, Ch.136, MCS11)
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Plot 7-876. Antenna WF8 (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-877. Antenna WF8 (Pk, RU242, Index 61, Ch.149, MCS11)
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Plot 7-878. Antenna WF8 (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.11 Antenna WF8 Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26/RU52
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Plot 7-879. Antenna WF8 (Pk & Avg, RU26, Index 0, Ch.38, MCS11) Plot 7-882. Antenna WF8 (Pk & Avg, RU52, Index 37, Ch.110, MCS11)
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Plot 7-880. Antenna WF8 (Pk & Avg, RU52, Index 37, Ch.62, MCS11) Plot 7-883. Antenna WF8 (Pk, RU52, Index 44, Ch.134, MCS11)
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Plot 7-881. Antenna WF8 (Pk & Avg, RU52, Index 37, Ch.102, MCS11) Plot 7-884. Antenna WF8 (Pk, RU26, Index 0, Ch.151, MCS11)
FCC ID: BCGA2925 m MEASUREMENT REPORT Approved by:
IC: 579C-A2925 @ ele ent (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

) Page 391 of 453
1C2311270069-12-R1.BCG | 1/8/2024 - 3/23/2024 Tablet Device

V 10.6 09/14/2023
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 15.7dB SWT: 1.0ms
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Plot 7-885. Antenna WF8 (Pk, RU26, Index 17, Ch.159, MCS11)
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